JANUARY, 2001 | |




PARTICIPATING OFFICIALS

COMPREHENSIVE PLAN COMMITTEE

JEFF FAUVER SARA CAST

CHAD HAYS ELMER NICKLAS

JOHN DOUGLAS FRED RINEHART
PLANNING COMMISSION

JEFF FAUVER DARLA O’SHAUGHNESSY
BILL INGRAM PETE UNEWITZ
ELMER NICKLAS TERRY DOLAN

DAVID BIGGERSTAFF

VILLAGE COUNCIL

FRED RINEHART-MAYOR

MARK WEBER DENIS SCHMIT
TOM TAYLOR CURTIS HUNT



COMPREHENSIVE PLAN FOR THE

VILLAGE OF CATLIN
TABLE OF CONTENTS
PAGE

GENERAL INTRODUCTION 1
VILLAGE OF CATLIN MAP 2
GENERAL BACKGROUND 3
LOCATION 3
POPULATION AND DEMOGRAPHICS 3
EXISTING COMMERCIAL ESTABLISHMENTS 3
HOUSING 4
ECONOMIC BASE 4
GOVERNMENT 4
PUBLIC SAFETY 5

PARKS, RECREATION, MUSEUM, LIBRARIES,
CHURCHES, AND ORGANIZATIONS 6
[...]
The Catlin Public Library District serves the 3400 residents and is currently housed in a
900 square-foot room in the Municipal Building at 109 South Sandusky Street. The library
is open 47 hours per week, six days of the week, including three evenings. In 1999 the
total annual attendance was 14,600. The library sponsors a preschool story hour, summer
reading program, and periodic special programs for children. Annual attendance at
children’s programs is over 1000. The library currently owns over 12,000 books along
with videos, audiobooks, CD-Roms and computer software and subscribes to 92
newspapers and magazines. Annual circulation is near 25,000 and 64% of the residents
have library cards. The library also offers the following for public use: free internet access,
computer and printer, copier and fax machine. As a member of the Lincoln Trail Libraries



System, the Catlin Public Library offers its patrons online access to over .65 million items
held by 70 libraries in East Central Ilinois.

Churches and Organizations

The Village has two churches within its community, the Catlin United Methodist Church
and the Catlin Church of Christ. Both churches offer multiple service times, Sunday
School programs, music groups, youth and adult activities. The Church of Christ offers a
half-day pre-school program for children of three and four years of age. The Methodist
Church has an average Sunday attendance of 140 with a full time pastor. The Church of
Christ has an average Sunday attendance of 450 with a full time pastor and a full time
youth administrator. All major religious denominations can be found in nearby Danville.

There are a number of civic organizations in Catlin including;:

American Legion Youth Sports League

Catlin Civic Group CRIS Meals and Transportation
Catlin Historical Society Faith in Action South

Catlin Lions Club Local Recycling Program

Cub and Boy Scouts Brownies and Girl Scouts
SCHOOLS

The Catlin School District was awarded an A+ rating by School Search for academic
performance. Of the 898 school districts in Illinois, only 67 other districts received this
award.
Catlin Grade School has:
-a strong early childhood program to provide a solid foundation for
learning
-an elementary curriculum that emphasizes the acquisition of Language
Arts and Mathematical skills as first priority
-Science and Social Science integrated into the elementary curriculum
-special teachers for Music and Physical Education

The Junior High and High School have:
-curriculum designed to provide students with a sound basic program in
English, Math, Social Studies, and Science
-a curriculum pattern diverse enough to provide a variety of courses
including Music, Art, Family and Consumer Sciences, Agriculture, and
Business Education.
-access to an Area Vocational Center, tech prep and Education-to Careers
programs and activities
-college credit courses at the high school
-85-90% of students who attend community college or universities
-a low drop out rate (2.2% vs. 5.8% for the state, low truancy rate



(.2% vs. 2.4% for the state), small average class size ( 14.8 students per
class vs. '18.4 students as an average for the state) and above average
graduation rate (86.5% vs. 82.6% state average)

Technology usage is integrated in all areas throughout the district; every classroom as well
as computer labs have Internet capabilities. The grade school features an in-house TV
studio. The district also has enrichment and remedial programs which enhance student
learning, a vast array of extracurricular activities, a curriculum aligned with state
standards, a safe and nurturing school climate and a caring, dedicated staff who work for
the benefit of the students.

There are many extra-curricular activities offered for students at both the elementary and
high school level. Band, chorus, math teams, and scholastic bowl are just a few. Athletic
teams include volleyball, basketball, baseball, softball, football, track, cross~-country,
wresting, and golf.

The Catlin Recreation Complex was built on property owned by the Catlin School District
adjacent to Catlin High School and Catlin Grade School. The complex consists of four
baseball/softball diamonds, a soccer field, and a youth football field. There is a 2,400
square foot concession stand, restroom and storage facility. A 900 square foot pavilion
was added to the original structure in the spring of 2000. The entire complex
complements the existing high school football field and track. The complex is also used by
the Salt Fork High School Sports Cooperative (Jamaica and Catlin).

Private and parochial schools are located within ten minutes of Catlin.

PUBLIC UTILITIES AND INFTRASTRUCTURE

Water and Sewer System

The Village of Catlin owns the sewer and water distribution systems. Water is purchased
from Consumers Illinois Water Company located in Danville Illinois. The average daily
usage is 150,000 gallons. The system is capable of generating 330,000 gallons per day to
925 customers. The system is limited by a 50,000 gallon water storage facility on the
Catlin Tilton Road. A 60,000 gallon elevated tower and a 125,000 gallon elevated tower
provide pressure and supply to the distribution system. Catlin also has a waste water
treatment facility sized and licensed to serve up to 4000 residents. Water and sewer are
billed every two months unless circumstances dictate monthly billing. The water rate is
$12.72 for the first 4000 gallons and $3.18 for each additional 1000 gallons used. The
sewer rate is $24.24 for the first 4000 gallons; $4.68 for the next 6000 gallons; $2.94 for
the next 20,000 gallons, and $1.62 for each additional 1000 gallons used. The average
household combined water and sewer bill is $35 per month



(Gas and Electric

The Village is served by Central Tllinois Light Company (CILCO). The high-voltage
transmission line serving Catlin is rated at 7.2 kv/12.5 kv. Future residential expansion to
the village must be paid by the developer with a refund from CILCO as each dwelling is
connected until the cost is recovered. Industrial expansion may be on a cost share basis.
Natural gas is also provided by CILCO from the Panhandle Trunkline in Tilton, Ilinois.
Iliinois Power has a 12.5 kV transmission line to the east which comes with in 1.7 miles of
the village limits. This line can be upgraded and moved closer to Catlin if necessary. The
high pressure gas transmission line between Catlin and Tilton is 4 inches in diameter and
operates at 100 psig. This is reduced to 35 psig for distribution. There is an adequate
supply of natural gas available for future expansion.

Transportation Svstems

Catlin is located four miles from Interstate 74 and is accessed by County Road #7.
County Road #7 is rated as an 80,000 lb road. County Road #8, which is Vermilion
Street, is rated at 72, 000 Ibs. The Norfolk and Southern Railroad transverses Catlin and
could provide freight service. The nearest airport is Vermilion County Airport located
northeast of Danville, Illinois. The airport is sized for small jet transport but does not
handie any commercial flights. Catlin is located 40 minutes from Wiliard Airport in Savoy,
which provides regional commuter flights, and 90 minutes from Indianapolis International
Airport. Amtrak service is available 40 minutes away in Champaign. There is in excess of
eleven miles of streets within the village. All streets are paved by oil and chip or asphalt
overlay. Two major streets, North Sandusky and Webster, are asphalt overlay. Five
secondary streets were overlaid in the summer 0f 2000. Currently city ordinances require
new subdivisions to have paved streets 55 feet in width with curbs, gutters, sidewalks, and
storm water drainage.



GOALS AND STRATEGY FOR DEVELOPMENT

RESIDENTIAL

Building Code(s)/Subdivision Ordinance

The Village of Catlin currently has a recently updated building code requiring BOCA
building standards. The subdivision ordinance is also in place.

The Village of Catlin will continue to be proactive in terms of enacting, reviewing
and enforcing the zoning, building and subdivision codes to insure that all construction
meets standardized minimum standards.

The Village has adopted the residential area south of the Norfolk and Southern Railroad
Line and west of Lookout Street as land zoned for manufactured housing.

Public Utilities

The current Wastewater Treatment Facility, constructed in 1977, continues to be
improved to meet current EPA standards. The new modifications will continue to meet
the needs of a population of 4000. The proposed improvements include modifications to
the treatment process and the excess flow facilities. These modifications begin with the
plant influent headworks and conclude with the excess flow facilities.

1. Headworks-A new comminutor will be installed in the inlet channel to replace the
original one which will be removed. New pressure transducers will be installed to
control the raw sewage pumps and new float switches will be installed to control the
storm water excess flow pumps.

2. Raw Sewage Pump Station-The existing FloMatcher liquid rheostat type variable
speed drive units will be replaced with the latest technology variable frequency drivers.
This replacement will improve plant operations, because the existing variable speed
drivers are obsolete and unreliable.

3. Activated Sludge Units-The plant tanks will be converted from the contact
stabilization mode of operation to single stage nitrification mode and the existing
aerobic digesters will be converted into aeration basins. In addition, modifications will
be made to the dividing walls and inlet piping arrangements.

4. Control Building Improvements-HVAC system in the chlorine room will be replaced
or modified as needed to maintain required operation temperatures and meet
ventilation requirements.



5. Aerobic Digesters-One or two aerobic digesters are proposed to provide the
recommended digestion volume. Each digester unit will be 8400 cubic feet and will
provide totally independent operation.

6. Excess Flow Chlorine Tank-An ultrasonic level sensor/flow meter will be installed to
measure flow over the weir and to pace the chlorination feed rate and a new
chlorination system will disinfect the excess flow.

7. Sand Drying Beds-New beds will be paved with concrete to enhance dewatering and
prevent sand loss. '

These modifications are essential to any future growth and development of Catlin and will
provide service for the next twenty years.

Storm Water-A new storm drain system will be installed to cope with the water discharged
by the area known as “Brown’s Field.” The new system will take the water from the field
to Butler Branch Creek. Water is known to be a problem from the fields south of Taylor’s
subdivision. The ditches along Lookout Street will be re-established to drain the water
on its way to the Paris Street drainage ditch. If funds become available, a new
underground drainage system from the end of Lookout Street along Burgess Street to
Paris Street would be constructed. Also, depending on available funds, all storm sewers
connected to the sanitary sewer system will be corrected. All new subdivisions must
provide storm water drainage.

Sanitary Sewer-The Village will invest in potential growth by extending mains to the north
on Webster St. and to the west on Vermilion St. to allow the system to be picked up and
extended by developers. The extension of mains renders the municipality a partner with
home builders and developers, and thereby offsets extension costs previously underwritten
solely by the developer and individual homeowners. The developer/homeowner will
continue to be responsible for extending lines to individual homes and within the
subdivision or development.

Water System-The Village of Catlin will assertively pursue opportunities to attract
additional users to the municipal water system to include residential as well as industrial
and small business users. Water mains will be extended north on Webster Street and west
on Vermilion St. to accommodate new development. Similar to the sanitary sewer lines,
the extensions will be made to the subdivision/development, with the developer picking up
the lines at the new development/subdivision.

A comprehensive plan has been developed to loop, or link existing water lines to create
better water pressure and to enhance fire protection in designated areas. In addition to
Paris Street and Vermilion Street, completed in the summer of 2000, the following loops
will be made; Grade school loop from Bryan to Webster, Allison Street, Larkspur Street,
and, if funds are available, from Vermilion Street to the Grade school loop. The plan
further suggests that the existing two water towers are adequate to sustain residential and
fire protection water usage, and both were repaired and repainted in 1997. The controls
were updated in 1997 to assist with controlling the water level in the north tower.



Streets/Sidewalks- The Village of Catlin has adopted a strategy to upgrade streets from
their current tar and chip surface to asphalt or concrete. Two major streets, North
Sandusky and Webster, are asphalt overlay, Five secondary streets were overlaid in the
summer of 2000. The balance of the Village street upgrades to asphalt will be completed
on a need priority basis as decided upon by the Street Commissioner and engineering
consultant.

The Village will continue to upgrade existing sidewalks on an as-needed basis. New
sidewalk construction will be initiated in conjunction with community needs. For example,
a new sidewalk was constructed from Jackson St. west to Mapleleaf Dr. to accommodate
the new library and ensure accessibility to children north of Vermilion without crossing
our busiest street. A new sidewalk north/south between Northview and Center St. was
also constructed to accommodate existing pedestrian/school children traffic flowing
toward Catlin Grade School.

The Village will develop a sidewalk plan to link current sidewalks together to provide

more uniformity in the existing system (i.e.: link the north/south sidewalk on N. Sandusky
St. and Webster St. with an east/west connection on Center St.).

Parks and Recreation

The overwhelming success of the Catlin Recreation Complex in improving recreational
facilities in the community has spawned Phase II of the complex, an all-weather running
track. The all-weather track will be built with public/private cooperation and is scheduled
to be completed by the fall of 2002.

The all-weather track combines a healthy community initiative of providing a safe,
appropriate venue for the hundreds of walkers and joggers (we estimate that 80% of the
households in Catlin have at least one-walker/jogger) with the need of the Catlin School
District to upgrade its running track. The new all-weather track will be available to the
citizenry of Catlin from 5 a.m. to 10 p.m. daily.

The Village of Catlin plans to continue its partnership with the Catlin School District to
underwrite a summer youth program that serves over 300 children from 8 a.m. to 9 p.m.
Monday through Friday from June to September, supervised by a school district faculty
member as a role model. The program includes golf, bowling, swimming, open gym,
weightlifting and other activities for youths of all ages.

Museums and Libraries

Library- Provena United Samaritans Hospital donated a building at 101 Mapleleaf Drive to
the Catlin Public Library District for use as a new library. The Library Board of Trustees



has been planning how to best use the facility to serve the community for the next twenty
years. The building is 1600 square feet and it is estimated that an addition of 2000 square
feet will be needed when the building is renovated to provide an adequate facility. The
new building will include better parking facilities, a separate children’s area, additional
library materials, an expanded audio-visual collection, study tables, more computer work
stations, comfortable reading areas, and an automated circulation system.